

# Certificate of Quality

This certifies that

*Asbestos TEM Laboratories*

has successfully completed

*Proficiency Testing for 2008 with an Acceptance Rate of 100.00%*

Presented by

*Resource Technology Corporation (RTC)*

*Laramie, WY*

*on December 19, 2008*



Christopher Rucinski  
Operations Manager

